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Report No.: CMC210727140

TEST REPORT
N P =}
For 4%
Name of Samples | Polymer Li-ion Battery Model
FE i 4455 REWHEE T i RS

602030

Commissioner Shenzhen Undergraduate Electronic Technology Co.,Ltd

ZAL AL BRI AR, B RHATBR 22 7]

Commissioner’s | Room 301, Floor 3, Building B, South Pearl Shaxia Industrial Park, Minzhi Street, Longhua
Address New District, Shenzhen

ZALHRA AL TRYIT 458 X R e vy 77 IR VD IR ok bl B W =#% 301

Manufacturer Shenzhen Undergraduate Electronic Technology Co.,Ltd

lbeas GRINTITARL B 7 RHATBR 24 7]

Manufacturer’s Room 301, Floor 3, Building B, South Pearl Shaxia Industrial Park, Minzhi Street, Longhua
Address New District, Shenzhen

il 3 e bk ERYIT et X R A3 R 77 WIERYDIT Tk el B % =% 301

Manufacturer’s E-mail HF4H 495570882@qqg.com
Contact Telephone +86-13824340498

3 IR R LU Web [

Trade Mark Shape Prismatic Size JX~f (31.5x19.8x5.8)
P AR Wt % XW XT) mm

Nominal Voltage Charge Voltage Rated Capacity
= / 4.2V ~y 300mAnh
PRPR LR 7o HL R WUE A&

Nominal Charge Maximum End of Charge
Current Charge Current Current

FRARFE HL LA BRTC L LA 45 R TE L AL

Maximum
Discharge
Current

BT LA

Cell Nominal Cell Rated
R 602030 Voltage . Capacity 300mAh
RIS BT FBL R Lt A

Nominal Discharge
Current

PRAR T L UL

Discharge
Cut-off Voltage

i GERE I E S

Cell Model

Sample Testing Date 2021.07.27

T 1PC Receiving Date 2021.07.27 s -
HL v H RE S BRI E 3 LUENEE 2021.08.16

Cells Number

Test conclusion The test results are qualified.
K ie KL A
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Report No.: CMC210727140

Test Standard Krfll#77E:
UNITED NATIONS "Recommendations on the TRANSPORT OF DANGEROUS GOODS Manual of Tests and
Criteria" Seventh revised edition (ST/SG/AC.10/11/Rev.7).
A E CeT st @i R AbsdEF) B-EEIThi (ST/SG/AC.10/11/Rev.7).

Description and illustration of the sample: The sample’s status is good.

FES UL Sk s BRI R 47

Test item Sample No. State Remark
o 150 H FE 5 RE &

First cycle fully charged
FHoANREAE, EeRE
25 cycles fully charged
25 SN, EAaeTH
First cycle 50% Capacity
BRI, 50%AE
25 cycle 50% Capacity
25 A, 50% %A &

B001~B005
Test1 ~Test5

B006~B010

C001~C005

C006~C010

First cycle fully charged
FAFREM, BERH

25 cycles fully charged
F25N TR, FE4 T

First cycle fully charged
FAFEEM, e

B011~B014

B015~B018

C011~C020

25 cycles fully charged
25 Fe B, SE ATl

CXXX is used as the sample number of cells SN210727140CXXX, “X” is 0~9.
CXXX R HOFER 45 SN210727140CXXX, X=0~9,

BXXX is used as the sample number of batteries SN210727140BXXX, “X” is 0~9
BXXX R I R 2 5 SN210727140BXXX, X=0~9.

C021~C030

Description of the deviation from the standard, if any:

S 45 AN 5 B T i B

Test environment conditions:
o ) PR 5 2% A«
Remarks:

Hrik:

20+5°C

101, Building B, Kaihuimao Industrial Park, Liyuan Road, Heping Community, Fuhai Street, Baoan District, Shenzhen, Guangdong, China
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Report No.: CMC210727140

ST/SG/AC.10/11/Rev.7/Section 38.3

Clause

B

Requirements

PRAEER

Result

Verdict
HAlsE

38.3.4

Procedure

allpig

38.3.4.1

Test 1: Altitude simulation

R 1. R

Test cells and batteries shall be stored at a pressure of 11.6kPa or less for at least six hours

at ambient temperature (20£5°C).

K e R AR IR E ) 2025°C, RS A KT 11.6kPa IR P I AE A>T 6 /N

Requirements FrifE E 3K :

1) Cells and batteries Mass loss limit reference: Table 38.3.1
FeEmm BT ESHRREZS . 3£ 38.3.1

2) Open circuit voltage not less than 90%, The requirement
relating to voltage is not applicable to test cells and batteries
at full discharged states.

FE it 16 J T s ARG 156 i T 6 H IR 1 90% IR
AN T 58 A T85E Y R T B L T A

3) No leakage, no venting, no disassembly, no rupture and no
fire. #Edn (R MNICIWIR. JofF. oMk, TR LTS
A RILR K KL

The samples B001~B010:
No leakage, no venting, no
disassembly, no rupture and
no fire. %%'5 % BO01~B010
MR IR ToHESL G
AR TR DA S TG KIS
The data is shown in Test

T4 BUENERTA

Test 2: Thermal test
R 2: b

Test cells and batteries are to be stored for

FEL UL T R LA i 2 A R

1) For small cells and batteries: one temperature cycle: 72+2°C (6h) ~ -40+2°C (6h)
X NRY B AN E 2 . — KR FEAE AN 7242°C (6h) ~ -40+2°C (6h)

For large cells and batteries: one temperature cycle: 72+2°C (12h) ~ -40+2°C (12h)
X R R AT s AL . — IR EAB 31 9 7242°C (12h) ~ -40+2°C (12h)

2) The maximum time interval between test temperature extremes is 30minutes.

T PR e e K [R] B R[] 24 30min
3) This procedure is to be repeated 10 times. F & 10 XI5,

4) after which all test cells and batteries are to be stored for 24 hours at ambient temperature
(2045°C). B WG, HIAHEMHLE 2025°C 156 1F FHEE 24 /At

Requirement FrifE 23K :

1) Cells and batteries Mass loss limit reference: Table 38.3.1
FE R IR(E S R 38.3.1

2) Open circuit voltage not less than 90%, The requirement
relating to voltage is not applicable to test cells and batteries
at full discharged states.

TR i 6 S T B L T S AN 196 A HL S ) 90% , LK
AN T 58 4T85 R R T M Lt A

3) No leakage, no venting, no disassembly, no rupture and no

fire. FEdh G NICR. THER. Tofiik. BRI

The samples B001~B010:
No leakage, no venting, no
disassembly, no rupture and
no fire. %i5 4 B0O01~B010
PR G, EHES. G
fiR AR TER 2L DA S TS K AR
The data is shown in Table

T.2 AR L T2
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| BRABGIRA .
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Report No.: CMC210727140

ST/SG/AC.10/11/Rev.7/Section 38.3

Clause | Requirements Result Verdict
B | SRR WAL R HlxE

38.3.4.3 | Test 3: Vibration
B 3: R3h
1) Cells and batteries are firmly secured to the platform of the vibration machine.
RV R AL 2 [ M 2 3 R B & (M ETHD L.
2) The vibration: a sinusoidal waveform with a logarithmic sweep between 7Hz and 200Hz

and back to 7Hz traversed in 15 minutes.

PR LAIEZPETE A, L 7HZz H N 200Hz, S8 /5 #2001 3] 7Hz — M3, — MEFFLE 15
IR BT AR X

3) For cells and small batteries: from 7Hz a peak acceleration of 1g, is maintained until 18Hz
is reached. The amplitude is then maintained at 0.8mm (1.6mm total excursion) and the
frequency increased until a peak acceleration of 8g,, occurs (approximately 50Hz). A peak
acceleration of 8g, is then maintained until the frequency is increased to 200Hz.

X TR AN I A THZ T8GR, DL g, RIEME s FEORFFAAR, BRIAF] 18Hz, R )54
PRIFORFFAE 0.8mm Cilfiife 1.6mm) Jf H AR I E 2 H B 8g, AU (E hE BZ (K% 50HzZ) .
IR OREF 8, MU E INIE E, FL 2415 N 2| 200Hz.

For large batteries: from 7Hz a peak acceleration of 1g, is maintained until 18Hz is reached.
The amplitude is then maintained at 0.8mm (1.6mm total excursion) and the frequency
increased until a peak acceleration of 2g, occurs (approximately 25Hz). A peak acceleration
of 2g, is then maintained until the frequency is increased to 200Hz.

XPFRAEE: M 7Hz TFAR, DA 1g, FUEME I B AR FEANAS, BRI R 18Hz. SRR HRIE R/
FFE 0.8mm (EVF2 1.6mm) Jf HARZRN N EL 2 3 29, FWE(EINI®EE (K4 25Hz) . K5
TRTF 20, MIUEAE DA B2, B4 54 N3] 200Hz.

4) This cycle repeated 12 times for a total of 3 hours for each of three mutually perpendicular
mounting position of the cell. One of the directions of vibration must be perpendicular to the
terminal face.

DAFIR 3 1) He o — N7 [ 6 200 i ELRE AR, PR R v A = A ELAR S B D7 7] _EAEFR 12 4K,
T 3 AN, HE 9 /.

Requirements hrifEEK . The samples BO01~B010:

1) Cells and batteries Mass loss limit reference: Table 38.3.1 | No leakage, no venting, no
FEm P EMARIES%: K 38.3.1 disassembly, no rupture and
2) Open circuit voltage not less than 90%, The requirement no fire. %i*5>4 BO01~B010
relating to voltage is not applicable to test cells and batteries | fIFES:: TiRE. LHS. 1
at full discharged states. fEPR TCR R DA S TC S K IS
FF it e f5 i H s S ANIS T30 /T T 6 B R (1) 90% I #23K | The data is shown in Table
ANE T 58 4T85 A R Tl M L g A T3 HHEWNETS

3) No leakage, no venting, no disassembly, no rupture and no
fire.

Fedn CRRIBD NGIRIR. TCHEF. JofdR. Jomi bl A TEE K
MWRHIRAE .
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Verdict
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38.3.4.4

Test 4: Shock
K 4:

1) Test cells and batteries shall be secured to the testing machine.

AR [ (6 22 ] 5 A3 B H b R F s 2B ot ) A S e AR R T

2) Each cell shall be subjected to a half-sine shock of peak acceleration of 150g, and pulse
duration of 6 milliseconds. Large cells may be subjected to a half-sine shock of peak
acceleration of 50g, and pulse duration of 11 milliseconds.

XA HIB LA 2 1509, (-1 IESZ IR B i o, ko dr 2t 6ms, KA M0 204 52 i K n ik
% 509, FHk i RREEET (] 11ms B3 R 5% bk o

Small batteries shall be subjected to a half-sine shock of peak acceleration of 150g, (or

Acceleration (g, )= (M) which is smaller) aneration of 50g, (or Acceleration(g, )= (

30000)
mass !

mass

which is smaller) and pulse dud pulse duration of 6 milliseconds, large batteries shall be
subjected to a half-sine of peak accelration of 11 milliseconds.
SHEEAS B AV 150G, (B4 J(S0S0) e AMED BRI TESZ AR o e ety , Wikt

6ms, KL 57 5 KA 500, (345 (200) dh e ME D Ak G T 11ms 1
IESZ P -

3) Each cell or battery shall be subjected to three shocks in the positive direction followed by
three shocks in the negative direction of three mutually perpendicular mounting positions of
the cell or battery for a total of 18 shocks.

AN HL B B FEIB 2 Z0E = A BLAR i B B 2228 7 A (0 IE DT M &2 =iy, BB RTINS
Z=Uobid, B3EE 2 18 kb

Requirements FRrifEER: The samples B001~B010:

1) Cells and batteries Mass loss limit reference: Table 38.3.1 | No leakage, no venting, no
FEm R EMRRIES%: K 38.3.1 disassembly, no rupture and
2) Open circuit voltage not less than 90%, The requirement no fire. %%*5 4 BO01~B010
relating to voltage is not applicable to test cells and batteries | fFES: TR, LHEAR. L
at full discharged states. NS RIEIIVIT W Y E N
FE 58 5 T 6 H R S ANEG 5056 BT 26 R 1) 90% L ZEEK | The data is shown in Table
AN I T 58 T80 58 L FE vl s L T A T4 HHENELTA

3) No leakage, no venting, no disassembly, no rupture and no
fire.

R CRID NI, JoHER. ek, omiR LA o K
WRH KA

101, Building B, Kaihuimao Industrial Park, Liyuan Road, Heping Community, Fuhai Street, Baoan District, Shenzhen, Guangdong, China
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Test 5: External Short Circuit
Kl 5: SRR

1) The cell or battery to be tested shall be heated for a period of time necessary to reach a
homogeneous stabilized temperature 57+4°C.

I B b B FEL VB A i LIRS E 7E 57+4°C

2) The cell or battery shall be subjected to a short circuit condition with a total external
resistance of less than 0.1 ohm at 57+4°C, This short circuit condition is continued for at least
one hour after the cell or battery external case temperature has returned to 57+4°C.

FERE I T /INT 0.1Q S L BH BT R 47 R, FE L AN RIR BEVK R 3] 57+4°C 2 5 TRHF
RS 1 /L L

3) The cell or battery must be observed for a further six hours for the test to be concluded.

Xof FL B FL VB 2L A T dE — 2P %% 6 AN /NI A R R Ak

Requirements A1k 2K : The samples B001~B010:

1) Cells external temperature not exceed 170°C. No leakage, no venting, no
F, b 1 e g 3 TR 2 AN I 170°C disassembly, no rupture and
2) No disassembly, no rupture and no fire during the test and | no fire. %%*5’4 BO01~B010
within six hours after the test. B e JCARAR . TERER DL K
WAt 5ME 6 AN A TCHE. o, Tk K. TR KA .

The data is shown in Table

T.5 B IELT.5

Test 6: Impact / Crush
KW 6: #dETE

Impact (applicable to cylindrical cells not less than 18mm in diameter)
fih GEH T EAADNT 18 2K I R A TF fit)

1) This test sample cell or component cell is to be placed on a flat smooth surface.

H IR o FH ) PV B T A R b A — AN~ 3R P i |

2) A 15.8 mm diameter bar is to be placed across the center of the sample, A 9.1kg mass is to
be dropped from a height of 61+2.5cm onto the sample.

¥ —HAE N 15.8mm BN A b FCE fE, By 9.1kg M4
61+2.5cm (¥ /5 V& [ o

3) The test sample is to be impacted with its longitudinal axis parallel to the flat surface and
perpendicular to the longitudinal axis of the 15.8mm + 0.1mm diameter curved surface lying
across the center of the test sample. Each sample is to be subjected to only a single impact.
P AR, NN 5~ 3 B R P47 JF S5 RUBE OB O B B4R 15.840.1 220K 4 i 3 i
I B o — MR R 45— g

Requirements FrifEE K :

1) Cells external temperature not exceed 170°C.

PV FR) g v 2 T i B2 AN I 170°C

2) No disassembly, no rupture and no fire during the test and
within six hours after the test.

101, Building B, Kaihuimao Industrial Park, Liyuan Road, Heping Community, Fuhai Street, Baoan District, Shenzhen, Guangdong, China
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MAF WG 6 NI REMAE. TR, Tl

Crush (applicable to prismatic, pouch, coin/button cells and cylindrical cells less than 18mm
in diameter).
PoE GERH T, 2836, M/ m b B4R/ T 18 AR EAE B .

1) A cell or component cell is to be crushed between two flat surfaces. The crushing is to be
gradual with a speed of approximately 1.5cm/s at the first point of contact. The crushing is to
be continued until the first of the three options below is reached.

e PR BT RIS P A T TR 55 1, 50 0 BN K, R 58 — AN s b s 2 K4
N5 HARM . FEEFrEEAT, BRI T =Mz —:

(a) The applied force reaches 13kN + 0.78kN.

TEANEKI 773E 2] 13 F/F15i£0.78 T/,

(b) The voltage of the cell drops by at least 100mV.

RV AR FELE T Fe 2220 100 224K .

(c) The cell is deformed by 50% or more of its original thickness.

RV AR T 12 46 )5 2 1K) 50% 2 A L.

2). A prismatic or pouch cell shall be crushed by applying the force to the widest side. A
button/coin cell shall be crushed by applying the force on its flat surfaces. For cylindrical cells,
the crush force shall be applied perpendicular to the longitudinal axis.

TR T B8 25 v b S M 5 5 1) — Tt o L 1/88 T3 7 Bl b S A FGP ISR T i o (B T P
N G Al T B )7 [ i s

Requirements #riE 2K : The samples C001~C010:
1) Cells external temperature not exceed 170°C. No leakage, no venting, no
F, b 1 e v 3R T R BE S AN I 170°C . disassembly, no rupture and
2) No disassembly, no rupture and no fire during the test and | no fire. 4525 C001~C010
within six hours after the test. HIFE S oA, Tkt k%R .
M SRS 6 /N iR, R, kK. The data is shown in Table
T.6 i WL T6
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Test 7: Overcharge

Bl 7: SR E

1) The charge current shall be twice the manufacturer's recommended maximum continuous
charge current. DAl 7 & 10 55 KRR 2 70 FL FRLIAL PR A A5 B ol TR

2) The minimum voltage of the test shall be as follows: {5 i % /N B R 40 F -

a) When the manufacturer's recommended charge voltage is not more than 18V, the
minimum voltage of the test shall be the lesser of two times the maximum charge voltage of
the battery or 22V.

A PR AL 7 P PR AN AT 18V BF, k6 g/ LR 2 L UL 85k 7 L BEL S B 5 5 22V
PIE N

b) when the manufacturer's recommended charge voltage is more than 18V, the minimum
voltage of the test shall be 1.2 times the maximum charge voltage.

38 PR R ) L R K T 18V I, e ) e /)N P S Ay B oK 7 R LR 1) 1.2 %

3) Tests are to be conducted at ambient temperature 20+5°C, The duration of the test shall
be 24 hours. IRINAEIABLRE (2025°C) FbAT. HEATIRLR KR [E] S2A 24 /N

Requirements FrifEEK: The samples B011~B018:
No disassembly and no fire during the test and within seven No disassembly and no fire.
days after the test. %5 N BO11~B018 HIFE i :
NI ARG 7 RN TR, ToEK. TofdtR. ok KIG .

The data is shown in Table

T.7 HIEWE T.7

Test 8: Forced discharge

B 8: PRI

Each cell shall be forced discharged at ambient temperature by connecting it in series with a
12V D.C. power supply at an initial current equal to the maximum discharge current specified
by the manufacturer.

FEAS B SAEM R EE (2045°C) 5 12V B it B R & C7E RS 4 PR 45 T 1)1 7 45 2 IR Bk

i G ER iU S LN el G

The specified discharge current is to be obtained by connecting a resistive load of the
appropriate size and rating in series with the test cell. Each cell shall be forced discharged for
a time interval (in hours) equal to its rated capacity divided by the initial test current (in
ampere).

KT 2 DR /IN AN (P PR BEL A7 Ay 5 X AT R OEG, THERAS L A5 BT R R . 0P REA R TR AT
SR TRCHE ORI ] (N ) B 88T LAUE 7 BB AT AR 1k 36 FL AL (22 35 ) o

Requirements x5k | The samples C011~C030:

101, Building B, Kaihuimao Industrial Park, Liyuan Road, Heping Community, Fuhai Street, Baoan District, Shenzhen, Guangdong, China
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B | WEER WAL R A%
No disassembly and no fire during the test and within seven no disassembly and no fire.
days after the test. %54 C011~C030 FRIFE fh:

BT R AR 5 7 RN TG, Tl ToffiR . ok KIS,
The data is shown in Table
T.8 WK T.8
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General terms and definitions —fARIESE X

Table 38.3.1:Mass loss limit
% 38.3.1: A EMR KA

Mass M of cell or battery Mass loss limit
F v By 2H 5 = M JoT A5 R PR AE
M<1g 0.5%
1g < M <75¢g 0.2%
M > 75¢g 0.1%

In order to quantify the mass loss, the following procedure is provided:
Mass loss (%) = (M1 - M2)/M4 x 100
RESVRMENE, FTHUTF AR THE:
FLEHR (%) = (Mq - My)/M; x 100
Where M1 is the mass before the test and M2 is the mass after the test. When mass loss does not exceed the
values in Table 38.3.1, it shall be considered as "no mass loss".

X M1 Z2IREGRTH BT, M2 2B/ piE . WORBESUR AR 38.3.1 Frdl % (e, MAMA “ ol
9%” R

Leakage means the visible escape of electrolyte or other material from a cell or battery or the loss of material
(except battery casing, handling devices or labels) from a cell or battery such that the loss of mass exceeds the
values in Table 38.3.1.

b Pk = D e o e 2 NG 1 S LA S e b e = A = e e e E 7/ e B S N R R R
7o, Wiz E. BbRED , BUEHUKEITE 38.3.1 Frdl HEUE .

Venting means the release of excessive internal pressure from a cell or battery in a manner intended by design
to preclude rupture or disassembly.

He R et vk Iy R ik F it BRI A N = 1 R 7T, 97 1E R R B

Disassembly means a vent or rupture where solid matter from any part of a cell or battery penetrates a wire
mesh screen (annealed aluminium wire with a diameter of 0.25 mm and grid density of 6 to 7 wires per cm) placed 25
cm away from the cell or battery.

bR e i IR BB AR A PR R PR VS ZEL A AR 8 o 1) ] A A7 5 5 o TR S R v R Yl 25 om AR 22 X ( ELA%: 0.25
mm FJERERZL, RSB EREEOK 6 2 7 KR .

Rupture means the mechanical failure of a cell container or battery case induced by an internal or external
cause, resulting in exposure or spillage but not ejection of solid materials.

TR i PN P A D AT 51 RS PR PR 5 B R T L AR S UARAIRIR , 3 BN e ) 2 e Bt (EL G [ AR A4
Fire means that flames are emitted from the test cell or battery.
i K RIS Vb B A K IE E .
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Test Data %15

Table T.1 Altitude simulation (& T.1) & E##l

Test Pre-test X% B After test R4 5

sample Mass loss .
status Mass Voltage Mass Voltage | iy Change ratio Status

Kk | it Gilis it i3 %) L L (%) ZES
R (9) (V) (9) (V)

N
First cycle, BOO1 6.246 4.18 6.244 418 0.032 100.00 Pass &%

fully B002 6.247 4.19 6.246 4.19 0.016 100.00 Pass &%

CZ?;?:" BOO3 | 6.059 4.19 6.059 4.18 0.000 99.76 Pass &

HIES | B004 6.263 4.18 6.263 4.18 0.000 100.00 Pass &%

N I
AR B005 6.216 4.18 6.215 4.17 0.016 99.76 Pass &%

A
25th cycle, B006 6.207 4.19 6.207 4.18 0.000 99.76 Pass & 1%

fully B0O7 6.239 4.18 6.239 418 0.000 100.00 Pass &%

CZ?;?:CI BOO8 | 6.302 4.18 6.302 4.18 0.000 100.00 | Pass &l

25 K& | BO09 6.298 417 6.297 417 0.016 100.00 Pass & 1%

R
WS To10 | 6.302 4.18 6.304 4.18 0.016 100.00 | Pass &#%

Notes #£%%: Ambient temperature #5555 : 24.2°C.
After the test, there is no leakage, no venting, no disassembly, no rupture and no fire. And change ratio is not less

than 90 %. #&illjm, FERICEHR. THEA. ok, EBERMTTE K. HIEHANT 90 %.

Table T.2 Thermal test (£ T.2) iEE XK

Test Pre-test % Hif After test IX% 5

sample Mass loss )
status Mass Voltage Mass Voltage | x crpp i Change ratio Status

R GE | mE | mR | wE o | R | s
s @ | @ v)

I
First cycle, B0O1 6.244 4.18 6.242 4.14 0.032 99.04 Pass &%

fully B002 6.246 4.19 6.245 4.14 0.016 98.81 Pass &1

CZ?;?:d BO0O3 | 6.059 4.18 6.058 4.15 0.017 99.28 Pass i

ARG B004 6.263 4.18 6.261 4.15 0.032 99.28 Pass &%

“44‘ ‘\K
RS a0 | 6215 4.17 6.214 4.14 0.016 99.28 Pass #H%

I
25th cycle, B006 6.207 4.18 6.205 4.15 0.032 99.28 Pass &%

fully BOO7 6.239 4.18 6.238 414 0.016 99.04 Pass &%

Cr;f;?:d BO0O8 | 6.302 418 6.301 4.15 0.016 99.28 Pass &1

25 X{E¥ | BO09 6.297 4.17 6.296 4.15 0.016 99.52 Pass &%

R A
WS 010 | 6.304 4.18 6.302 4.14 0.032 99.04 | Pass #H4

Notes JEF: Ambient temperature 1575 : 24.2°C,

After the test, there is no leakage, no venting, no disassembly, no rupture and no fire. And change ratio is not less
than 90 %. tulllf5, FEMTCENR. R, oAk, THREMTE XK. BEEANT 90 %.

101, Building B, Kaihuimao Industrial Park, Liyuan Road, Heping Community, Fuhai Street, Baoan District, Shenzhen, Guangdong, China
Hh T AR A TR YNNI 5 2 DR A A~ Ak X 7 el A 8 alk ) 55 B # 101
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( CMC TESTING
) xie 185
Table T.3 Vibration (& T.3) #k3)

Test Pre-test 104 Al

Report No.: CMC210727140

After test 146 /5

sample
status
RPN b
R

Mass
JE

(9)

Voltage
FA
(V)

Mass
Ji &

(¢)]

Voltage
K
V)

Mass loss
JRE R
(%)

Change
ratio

R EE (%)

Status

+
45

First cycle,
fully
charged
state
HIRAEHA
T RS

B00O1

6.242

4.14

6.242

4.13

0.000

99.76

Pass &%

B002

6.245

4.14

6.244

4.14

0.016

100.00

Pass &1&

B003

6.058

4.15

6.057

414

0.017

99.76

Pass &%

B004

6.261

4.15

6.261

4.15

0.000

100.00

Pass &%

B005

6.214

4.14

6.214

414

0.000

100.00

Pass &%

25th cycle,
fully
charged
state
25 G
L ERNAN

B006

6.205

4.15

6.205

4.14

0.000

99.76

Pass &%

B00O7

6.238

4.14

6.236

4.14

0.032

100.00

Pass &1&

B0O08

6.301

4.15

6.301

4.15

0.000

100.00

Pass &%

B009

6.296

4.15

6.295

4.15

0.016

100.00

Pass &1&

B010

6.302

414

6.302

414

0.000

100.00

Pass &%

Notes :%: Ambient temperature i E: 24.2°C.
After the test, there is no leakage, no venting, no disassembly, no rupture and no fire. And change ratio is not less

than 90 %. #&illl)m, FERIEEHR. LA A, TBERMTCE K. BIEHANT 90 %.

Table T.4 Shock (¥ T.4) i

Test
sample
status

Pre-test iR % |

After test 1146 /5

Mass

Voltage

Mass

Voltage

Mass loss
JRE K

Change
ratio

Status
g1

ke | pifk i pt i
RIS (9) (V) (9) (V)
, B0O1 6.242 413 6.242 413
First cycle,
fully B002 6.244 4.14 6.244 4.14
charged | my53 | 6057 414 6.055 4.14
state
HIXIEA | BO04 6.261 4.15 6.261 413
:«H‘ N \j‘t\
AR B005 6.214 4.14 6.214 4.14
B006 6.205 4.14 6.205 4.14
25th cycle,
fully B0O7 6.236 4.14 6.235 4.14
charged | pgog | 6.301 4.15 6.301 4.14
state
25 WAEH | BO09 6.295 4.15 6.295 4.14
“—H‘ N ‘j\;
AR B010 6.302 4.14 6.302 4.14
Notes E#: Ambient temperature I IGIEE: 24.2°C.

After the test, there is no leakage, no venting, no disassembly, no rupture and no fire. And change ratio is not less

than 90 %. faillja, FEEEEHR. THFT. TR, EBRMICE K. HEEANT 90 %.

(%) H T H (%)

0.000
0.000
0.033
0.000
0.000
0.000
0.016
0.000
0.000
0.000

100.00
100.00
100.00
99.52

100.00
100.00
100.00
99.76

99.76

100.00

Pass &%
Pass &%
Pass &
Pass #1%
Pass &ri%
Pass &%
Pass &%
Pass &%
Pass &%

Pass &%

101, Building B, Kaihuimao Industrial Park, Liyuan Road, Heping Community, Fuhai Street, Baoan District, Shenzhen, Guangdong, China
AR AR BRI 5 22 AR A TE AT 4L X 7 el B A b Mk E )5 B Bk 101
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Table T.5 External short circuit (& T.5) #MF5 %

Report No.: CMC210727140

Test sample status No. Maximum external temperature (°C) Status
FrIAE oIS TR 1 it B2 (°C) g

B0O1 57.5 Pass &1&

. B002 57.4 Pass &%
First cycle, fully
charged state B003 57.6 Pass &%

VRAE TR A
AR FIRZS B004 57.6 Pass &%

B005 57.4 Pass &%

B006 57.5 Pass & 1%

57.7 Pass &
25th cycle, fully S0l ari
charged state B008 575 Pass &%

25 WRAEH i HUIR 2
5 URAIEI I Bk 8009 57.5 Pass 1%

B010 57.3 Pass &%

Notes j%%: Ambient temperature 1576 /%: 57.0°C.

Test sample external temperature does not exceed 170°C and there is no disassembly, no rupture and no fire
during the test and within six hours after the test.

A R R A T 170 °C, A dllth SdlE 6 /N N EMRA. BRI, TEiE K.

Table T.6 Crush (¥ T.5) H/&E

Test sample status No. Maximum external temperature (°C) Status

R PR A ] R T e e i (°C) S

CO001 24.7 Pass &%

First cycle, 50% C002 24.7 Pass &%

charged state C003 24.5 Pass &%

HUARA S0% R | coos 24.6 Pass #1

C005 24.7 Pass &#%

C006 24.6 Pass &%

25th cycle, 50% C007 24.7 Pass &%

charged state C008 o4 5 Pass &%

25 RGP 50% 78 Htk N
&5 C009 24.5 Pass &1%

C010 24.6 Pass &%

Notes 7ER: Ambient temperature 155 Z: 23.8°C.

Test sample external temperature does not exceed 170°C and there is no disassembly, no rupture and no fire
during the test and within six hours after the test.

RHIRE il R TR AL 170°C, Al SHE 6 /A JemidAk. i, o k.

101, Building B, Kaihuimao Industrial Park, Liyuan Road, Heping Community, Fuhai Street, Baoan District, Shenzhen, Guangdong, China
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Iy RIS 1E5E

Table T.7 Overcharge (¥ T.7) 37 H
Test sample status No. Status

LI RS G5 g3
BO11 Pass &%

Report No.: CMC210727140

First cycle, fully charged state B0O12 Pass &%
AR HUIR S B0O13 Pass &%
BO14 Pass &%

B015 Pass &1
25th cycle, fully charged state B016 Pass &1&
25 AEFA I HRAS B017 Pass &%

B018 Pass &#%

Notes J:%: Ambient temperature ¥£15i5 % : 23.9°C.
There is no disassembly and no fire during the test and within seven days after the test.

FES R AR IS 7 RN TCARAR . TEkE K.

Table T.8 Forced discharge (¥ T.8) &I
Test sample status No. Status
R IIAE IR S He v L
CO11 Pass &%
C012 Pass &%
C013 Pass &%
Co14 Pass &%
First cycle, fully discharged state C015 Pass &%
BRI TE 2T RS Cco016 Pass &%
C017 Pass &%
Co018 Pass & 1%
Co019 Pass &%
C020 Pass &%
Co021 Pass &%
C022 Pass &k
C023 Pass &k
C024 Pass & 1%
25th cycle, fully discharged state C025 Pass &k
25 KA 58 AR C026 Pass &%
C027 Pass &k
C028 Pass & 1%
C029 Pass &%
C030 Pass &%
Notes ¥E#: Ambient temperature I IHIEE: 24.0°C.
There is no disassembly and no fire during the test and within seven days after the test.

FESAERTI AR IS 7 RN TEARE . TolkE K.

101, Building B, Kaihuimao Industrial Park, Liyuan Road, Heping Community, Fuhai Street, Baoan District, Shenzhen, Guangdong, China
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Main Test Apparatus X E RIS 58 1 &5 4

Item

il

Equipment name

&L

Model
iie=s

Cal. date
idiA=E

Due. date

GRS ES

CMC-YQ-001

Programmable Temp.& Humi
Chamber
A A A R 1 G AR

Z7-K01B

2021-04-15

2022-04-14

CMC-YQ-005

Battery Test System
HLI I R 4

ACTS-20V10A

2021-04-15

2022-04-14

CMC-YQ-006

Battery Extrusion Testing machine
TR R B I G L

GX-5067-TSM

2021-04-15

2022-04-14

CMC-YQ-010

Battery short-circuit tester
T A% 7 R R B AR L

GX-6055-B5HL

2021-04-15

2022-04-14

CMC-YQ-011

Battery weight impact testing
machine

HLit ) A SR L

ZZ-A11

2021-04-15

2022-04-14

CMC-YQ-012

Low Altitude Simulation Tester

R e s s A ADL I AL

GX-3020-2C80

2021-04-15

2022-04-14

CMC-YQ-014

Vibration test instrument

L AR B AR L

EV206VT650

2021-04-15

2022-04-14

CMC-YQ-015

Vertical Shock Test Instrument

AU B L

SKT50

2021-04-15

2022-04-14

CMC-YQ-016-1

Data Collector

34970A

2021-04-15

2022-04-14

CMC-YQ-019-1

DC POWER
RER/ SR

PSW80-40.5

2021-04-15

2022-04-14

CMC-YQ-044-1

Temperature & humidity monitoring
intelligent terminal
I 52 & R e % i

ZL-TH10TP

2021-04-21

2022-04-20

CMC-YQ-021

Electronic platform scale

LT BT

TCS-200KG

2021-04-15

2022-04-14

CMC-YQ-022

Electronic Balance

T RT

JCS-6=5103W

2021-04-15

2022-04-14

CMC-YQ-023

Digital caliper
BEFR

MNT-150

2021-04-15

2022-04-14

CMC-YQ-025

Digital Multimeter
Her IR

FLUKE-17B+

2021-04-15

2022-04-14

CMC-YQ-028

Programmed DC Electronic Load

FEIZ ELIL R T D1

SJ8512B

2021-04-15

2022-04-14

CMC-YQ-029

Timer

(S

XL-009A

2021-04-15

2022-04-14

CMC-YQ-031

Battery Test System
HLII A R G

RCDS-100V100A

2021-04-15

2022-04-14

CMC-YQ-037

Temperature and humidity barometer
TR R

(980-1050)kPa

2021-04-15

2022-04-14

: Used equipment 1 %%

: Unused equipment

AR B
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Photos of Samples

R A

Picture 1. Front view of battery
Bl 1. B AT R

Picture 2. Back view of battery

101, Building B, Kaihuimao Industrial Park, Liyuan Road, Heping Community, Fuhai Street, Baoan District, Shenzhen, Guangdong, China
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K 2. ARl ALK

Picture 3. Front view of cell
K 3. At ETAR A

Picture 4. Back view of cell
KA 4. A EAE
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T

S T

Picture 5. Front view of Protection board

KA 5. PRI ATHLIE

= T—
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—
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—
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Picture 6. Back view of Protection board

KA 6. R BURHLIE
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CMC TESTING

Important
a1

The test report is invalid if it is not affixed the official seal of the laboratory to it.
RS AL EAE (Ei il HE) TRk

Copies of the test report without the official seal of the laboratory are invalid.

S ARSI I 15 A B N i A S = 0 (ke G Ao U FH 2 ) To R

It is forbidden to copy the test report partially without the written approval of the
laboratory.

ARG ARG 5 A5 T HEAS 70 S A 15

The test report is invalid without the signatures of Approver, Reviewer and Testing
engineer.

GRUILE e N LR AN | RPN 2 oV 8

The test report is invalid if it is blotted out.

LRUILE FEERE R o

Objections to the test report must be submitted to CMC Testing International (Shenzhen)
Co., Ltd. within 15 days.

XATIAR 5 A A R N TR S 2 HE A+ LR W AR RAAE GRIID B RA R 2
the

The test report is valid for the tested samples only.

ARSI e i AR U i 97 5%

As for the Verdict, “--” means “no need for judgment

, “P” means “pass”, “F” means “fail”
and “N/A” means “not applicable”.
MR R A REAE, PRORE, TR I, N AE,

*** End of Report ***
*kk T&%é?ﬂ:;ﬁ‘ *kk

Testing laboratory: CMC Testing International (Shenzhen) Co., Ltd.
R AT AR IR INIE GRYID A RAF

Address: 101, Building B, Kaihuimao Industrial Park, Liyuan Road, Heping Community, Fuhai Street, Baoan District,
Shenzhen, Guangdong, China

Hhik: o E R VRN 5 42 X AR AT R F 4 X 5 el B 12 H 7 Bl 3 B 45 101
Tel (FE1F): 400-1668-320 E-mail: info@cmczj-lab.com http://www.cmczj-lab.com
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